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YRS / ShERIR

Machine body

No. | SHSHE | #HE S4B o £ DESCRIPTION
PARTS No| QTY

1 | 10698 1 |ER E R FACE PLATE

2 | 10699 1 |EREEEE miRitsal THUMB SCREW 3.4X36 L=6.5

3 | 10700 1 | RS mikE > PIN

4 | 10701-A 1 |mE m o (XK PLUG

5 | 10702 = ik ARM CAP

g | 10703 1| EiR#BE LRIy w— WASHER

7 | 10704 1| LBl SCREW 3/16X28 L=6.5

g | 10551 1 [BRERATRG AR KEFH OIL GUARD

g | 10650 1 |pHiREERL | XEa=ERL SCREW 3.4X36 L=6.0

10 | 13441 1 |BEESs o H—hii— BED END COVER

11 | 13026 1 |PHEARZE S ZLIRERN (LK) GUIDE PLATE (REAR)

12 | 13025 1 |DPERG S =LERER ) GUIDE PLATE (FRONT)

13 | 13027 4 |IBY il =108 SCREW 3.4X36 L=6.0

14 | 13024 1 |DPHER =Lk BED SLIDE PLATE

15 | 30046 1 |BEithkBRy  [F—ARELRLC EARTH WIRE SCREW M4X0.7 L=4.0
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Needle bar rocking mechanism




HTEED / SHEEEIGR

Needle bar rocking mechanism

No. | SH-SE | %= SR & £ DESCRIPTION
PARTS No| QTY

1| 13071 1 |BEEM #EEOUR ROCK SHAFT CRANK CONNECTION
2 | 13396 1 |ETEERRY | KERY HINGE SCREW

3 | 13395 1 [IEHITERE EYES LT FEED ROCK BELL CRANK

4 | 13078 1 18 EYEFEDER4L | PINCH SCREW 7/32X32 L=13.0

5 | 13397 1 |Es KER L v NUT M8X1.25

6 | 13364 1 |E8E b FEED ROCK SHAFT CRANK

7 | 13363 1 |BH /NEEfAL HINGE SCREW

g | 10728 1 PEFIE e mE] o N OIL WICK

9 | 19408 1 |E& EfEfA L PINCH SCREW 1/4X28 L=17.5

10 | 16706 1 |IRE INERLCF vk NUT 1/4X28

11 | 10578 1 | BT FEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
12 | 10581 1 |RBe 14l SET SCREW 7/32X32 L=7.0

13 | 11876C 1 | EEmT el | LEFAEE SLIDE BLOCK COMPLETE

14 | 11876 1| EESFT R FEYEERL SLIDE BLOCK STUD

15 | 11877 1| DXk EEFBE SLIDE BLOCK

16 | 15110-A 1 |EHHF5e ftistT s NEEDLE BAR ROCK FRAME

17 | 11875 1 |eHeFzosy AR -0 o= HINGE STUD

18 | 10525 1 |ETEREIE fHELSE bRl | SET SCREW 6.75X24 L=9.0

19 | 10560 1 |AR 14— NEEDLE BAR ROCK FRAME POSITION BRACKET
20 | 10561 1 |BEARERLE |47 —Likkl SCREW 11/64X32 L=6.5

21 | 19413 1 | tHiE NEEDLE BAR

29 | 19426 1 |FHsst stz NEEDLE BAR CONNECTING STUD
23 | 13365 1 R tEfazital PINCH SCREW M4X0.7 L=9.0

24 | 10726 1 [ sHiEfEEmN OIL WICK

25 | 10533 1 |EHHTED gHERE NEEDLE BAR THREAD GUIDE

26 | 6035 1 |B& $H#ESRENTIERR L | SCREW 3/32X56 L=2.7

27 | B140553 1 |EEsEsARYE  |#khl SET SCREW 1/8X40 L=4.5

28 | NO122 1 |8ge $# DPX17 #22 NEEDLE DP X 17 #22

29 | 10726 1 |FH 2 fHELEE MY | OIL WICK




FippksAtsls / b#h XFEE&

Arm shaft and thread take—up mechanism
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Fippkeitaln /0 k. RFTEBIER

Arm shaft and thread take—up mechanism
No. | BH SIS |%E SHE2FR & % DESCRIPTION

PARTS No|QTY

1 | 10526C 1 |BEERATEY K (#) THREAD TAKE-UP LEVER COMPLETE
2 | 10526 1| HEERAT K THREAD TAKE-UP LEVER

3 | 10529 1 |HESAT L XirfaE THREAD TAKE-UP LEVER DRIVING STUD
4 | 10528 1|4 HEIZY NEEDLE BAR CONNECTING LINK

5 | 10527 1 |HEERATEE EHE> THREAD TAKE-UP LEVER HINGE STUD
6 | 10525 1| PRERAT S XFE LU SET SCREW 6.75X24 L=9.0

7 | 10726 1 [ KHE A OIL WICK

g | 10728 1 | KTzl OIL WICK

g | 19414 1 |HBbAOE h3uhE-Yavhh NEEDLE BAR CRANK

10 | 19415 1 | H5u9E-avh BRI R &H4a L | POSITION SCREW 1/4X28 L=20.0

11 | 19416 1 |E H7u5E-vavhhikal SET SCREW 1/4X28 L=14.0

12 | 19417 1 |8y #1598 L () | SCREW 1/4X28 L=6.5

13 | 19418 1 |Be §HiEISOEIERL(F) | SCREW 1/4X28 L=4.5

14 | 10523 1 | ERs tEISOEL NEEDLE BAR CONNECTING LINK STUD
15 | 10726 1 B EEOTUE D HMT6X6 OIL WICK

16 | 19504 1 | iRy Eadimztal OIL STOP SCREW 5/16X28 L=6.0

17 | 10724 1| 3y g OIL WICK

18 | 13568 1 (L3 L& ARM SHAFT

19 | 10563 1 | LihE LEAAZIL(FT) Ty v— | WASHER

20 | 18006 1 | CinaE EEHAZIL (BT ARM SHAFT BUSHING (FRONT)

21 | 13361 1| FmsmAsEE LEARTFTU T HT— BALL BEARING ADAPTER SLEEVE

22 | 23637 2 |y LTERTY T HS5—1k4al | SET SCREW 1/4X28 L=75

23 | 13074 1 iEE LERRTF YT —R BALL BEARING ADAPTER

24 | 10571 1 R EEEEBRY | L7255 —2 14l | SCREW 6.75X24 L=20.0

25 | 10568 1 | i nEE ALYy BALL BEARING RETAINING RING

26 | 10567 1| i LTS ARM SHAFT BALL BEARING

27 | 10621 1 |BSREH BAZ T RJLE ARM SHAFT CONNECTING BELT

28 | 10569 1 |BE LR RN T—1)— BELT PULLEY (UPPER)

29 | 10574 2 | EER ARG T—= =) BELT PULLEY SPRING FLANGE

30 | 10570 1 |ERIRE fIEROHAL POSITION SCREW 6.75X24 L=14.5

31 | 10524-G 1B fERORLCIERLC POSITION SCREW SET SCREW 6.75X24 L=6.5
32 | 10571-G 1 |Rg ERL SET SCREW 6.75X24 L.=20.0

33 | 18470 1 | L% F—y— MACHINE PULLEY

34 | 10576 1 |EARE T—)— i@kl POSITION SCREW 15/64X28 L=21.0

35 | 10579 1 |BARy J—1)—ithl SET SCREW 15/64X28 L=20.0

36 | 19505 1 |EfRL J—1)—Lhl PULLEY ADJUSTING SCREW 11/32X28 L=11.0
37 | 10725 2 |HhEMDiS LEAZ)IL (D 2TILE OIL FELT
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Presser foot mechanism




i ilciya)

/ AR

Presser foot mechanism

No. | SIS (& & TR &h £ DESCRIPTION
PARTS No|QTY
1 | 13056-A 1 |BIBiR 5 FOOT LIFTING LEVER
2 | 13059 1 |[BBiReE 3t FOOT LIFTING LEVER SPRING
3 | 10712 1 |Ru Fithl HINGE SCREW 6.75X24 L=6.9
4 | 10707 1 [ERERE At (FHadAEal REGULATING SCREW 6.75X24 L=80.0
5 | 10705 1 |IBEITER B EXREL PRESSER BAR SPRING (FLAT)
6 | 10706 1 |BEREY KiREHaszht SUPPORT SCREW 6.75X24 L=13.0
7 | 13057 1 |HRERR 5% LIFTING LEVER STOP
g | 13084 2 |RBEEH B2+ vhk NUT 6.75X24
g | 13058 1 |RERY Bkl SCREW 6.75X24 L=32.0
10 | 10543 1 | SO ERE PRESSER BAR POSITION GUIDE
11 | 10761 1 |Bs HHhl SET SCREW 6.75%X24 L=11.0
12 | 10538 1 [{RRFIE (L) R EASIL(L) PRESSER BAR BUSHING (UPPER)
13 | 10761 1 |B# il ek o1 SET SCREW 6.75X24 L=11.0
14 | 10540 1 |IBEH BzE PRESSER BAR
15 | 10541 1 |BETSO BZEEN PRESSER BAR POSITION GUIDE BRACKET
16 | 10662 5344 #HHRL PINCH SCREW 5/32X40 L=6.5
17 | 18479 1 [IPEFFHESL HA gz PRESSER BAR LIFTING BRACKET
18 | 19518 1 |Eg FHRl PINCH SCREW 11/64X40 L=140
19 | 10546-A 1 |BEFFEILTR  |HABRETR TENSION RELEASE SLIDE
20 | 10547 1 |BRFIERE  |(HAgRETHRER TENSION RELEASE SLIDE SPRING
21 | 13360 1 |BETEERE mxEREYLy PRESSER BAR SPRING (FLAT) BRACKET
22 | 13365 1 | bR -2 1M SET SCREW M4X0.7 L=9.0
23 | 10539-A | | [HBRTWE (T |[HABAL(E) PRESSER BAR BUSHING (LOWER)
24 | 10761 R 37 il =10 SET SCREW 6.75%24 L=11.0
25 | 10659 1 |16 |z EiFL/— PRESSER BAR LIFTER
26 | 10660 1 | L—EAl HINGE SCREW 4.5X32 L=75
27 | 10796-S 1 |98 S X LIFTING PRESSER FOOT
28 | 10664 1 A BHEERRL (SRR E SCREW 3.4X36 L=6.5
29 | 10548-A 1 [IBRAESBGIRY (HAgREkRhits LIFTING BRACKET GUIDE BLOCK
30 | 10519 1 |Fx il 108 SCREW 6.75%X24 L=17.5
31 | 15111 1§ B PIN
32 | 35054 1 |28 Tl — WASHER
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Upper foot mechanism




FERgls /0 kY%

Upper foot mechanism

No. | STE |#E SHBIR & % DESCRIPTION
PARTS No|QTY
1 ]19425 1|18 8w LIFTING ROCK SHAFT
2 {19515 1 |#EAiE EEht vl SCREW STUD 1/4X28
3 |19516 1 | HHPIRERE HEE b NUT 1/4X28
4 (10514 2 |HEIDIDE FEBH AR L LIFTING ROCK SHAFT BUSHING
5 19419 1 | E OGRS | ETALEFEY LY LIFTING ECCENTRIC CONNECTING CRANK
6 19420 1 |1EE #Hhl PINCH SCREW 1/4X28 L=16.0
7 10775 1 | FEEETIEY LEEnvRERC HINGE SCREW 7/32X32
g [10703 1 |28 Ty— WASHER
9 (10774 1 | EBCBERE EEfEOR T LIFTING ECCENTRIC CONNECTION COLLAR
10(10772¢C 1| EBCESEAT (R | EEEEnvE (B LIFTING ECCENTRIC CONNECTION COMPLETE
1110776 1 | EEEBEMGREERY| LERO v RV NUT 7/32X32
12 (19427 1 |RIPHEORE h#z EThL LIFTING ECCENTRIC
1319508 2 |NBHOEERY  [REX EThLLERE SET SCREW 1/4X40 L=5.5
14|10558C 1 |ARETENF {DOFtEyk LIFTING BELL CRANK COMPLETE
15[10558 1 |AfaES {DF LIFTING BELL CRANK
16 (10557 1 |AEIET AR {DFEHE(K) LIFTING BELL CRANK LINK
17110556 1 |BFEFT L {OFERE UM VIBRATING PRESSER BAR CONNECTING LINK
18|18480 1 |BAEEFTEERRL|KOF AL LIFTING BELL CRANK CAP SCREW 11/64X40 L=8.0
1910728 2 It S OIL WICK
2015117 1 |BAEiR R Ak i SLIDE BLOCK PLATE
21| 8100 2 PEREEREL |RAibiibal SCREW 9/64X40 L=65
2215118 1 |BEAR RhIEAE VIBRATING PRESSER BAR SLIDE BLOCK
2310554 1 [P E higx 2Ty VIBRATING PRESSER BAR EXTENSION SPRING
24[10553-A | 1 [RIBHIEET IR AT VIBRATING PRESSER BAR EXTENSION
2510708 1 |RBRITATEY (PR ERERL SCREW 7/32X32 L=17.0
26134713 1 |RIBREFT FiRZ % VIBRATING PRESSER BAR
27(17104 1 (B PRz FHRL PINCH SCREW 11/64X40 L=6.0
28]19411-8 1 |RIBH iz VIBRATING PRESSER FOOT
29 (11879 1 |RIBH E FOEREB|FRAETHLAT— LIFTING ECCENTRIC COLLAR
30]10573 2 [RBEEEAEL hiz E TFhLHS—1b+al| SET SCREW 7/32X32 L=11.0
31{19411C 1 |RIPH (LB iRz (#) VIBRATING PRESSER FOOT COMPLETE
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Feed shaft mechanism
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ERHHED /Y EESR

Feed shaft mechanism

No. | B S8 (#E SRR & 2 DESCGRIPTION
PARTS No|QTY '

1 | 13029 1 [ETHITHE (/) [EYFEAFIL () FEED ROCK SHAFT BUSHING (REAR)
2 | 10766 1 |IBg 1kl SET SCREW 1/4X32 L=7.0

3 | 13049 1 [ XTTRE EYEAT— FEED ROCK SHAFT COLLAR
4 | 13033 1 (IR 14l SCREW 13/64X32 L=5.0

5 | 13467-A 1 [ EUE FEED ROCK SHAFT

6 | 13437 1 [iERnm R EssE | R STz BED CYLINDER CAP

7 | 13011 2 [Ex IRt SCREW 3/16X30 L=10.0

g | 13073 2 |EiRiE ATEEY BED CYLINDER CAP PIN

9 [13076-01 | 1 [IZMITEERELE FEYFE LTk NUT 7/32X32

10 | 13468 1 | EITEERAEL [FEVFERU STUD SCREW 7/32X32

12 | 37229 1 |IRL iEdals PINCH SCREW M4X0.7 L=5.0
13 | 13340 1 |3 =Y ETFThA FEED LIFTING CAM

14 | 13031 1 |EARE ERHRL POSITION SCREW 13/64X32 L=4.7
15 | 13085 1 Rz tHhi SET SCREW 13/64X32 L=4.3
16 | 13473C 1 PEThZR (4R) B pEYE (44 FEED BASE COMPLETE

17 | 13472 1 |$R# EYE A by — 1kl SCREW M2.6X0.45 | =6.5

18 | 13475-A 1 |EHMRenE EYEEANEY HINGE PIN

19 | 0148-H 1 B I (ALEEIXS) FELT

20 | 13477 1 |IETEREGEY EVERBERL HINGE SCREW 11/64X40

21 | 10652 1 [EHBRERE EYEEBRRCTY NUT 11/64X40

29 | 13476 1 |IXfELSES XY ERS FEED CONNECTION

23 | 13479 1 |BL EVERS IR SCREW 9/64X40 1.=6.5

24 | 13478 1 |iETpeisse EVEEES FEED CONNECTION BASE

25 | 13020 1 1EHT EUE FEED DOG

o5 | 200181 1 B EDNEl Ik 108 SCREW 11/64X32 L=5.9

27 | 13022 1 |EHR & W THROAT PLATE

28 | 13023 2 | Rl SCREW 3.4X36 L.=8.0

29 | 13080-A 1 [EHATEREAME [EYFETTILMHA) FELT (A)

30 | 13080-B 1 EThHERERBE |EYFEIILME) FELT (B)

31 | 13467-AC | 1 |IXTHATEEM EVEGD FEED ROCK SHAFT GOMPLETE

-1 2_
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Lower shaft and rotary hook mechanism
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/ T, HhEEER

Lower shaft and rotary hook mechanism

No. |54 S8 |#E LH2HR &h £ DESCRIPTION
PARTS No|QTY

1 [13465 1 | T T &4 HOOK DRIVING SHAFT

2 {13032 1 | KEER AKE¥Y— HOOK DRIVING GEAR

3 [13033 3 |Bg AF¥v—itfal SET SCREW 13/64X32 L=5.0

4 (13028 1 | THRERE (BD) TEAZIL (R HOOK DRIVING SHAFT BUSHING(FRONT)
5 10764 1 |EEHEREY TEAR)IL (R iE&HRAL  |SET SCREW 6.75X24 L=4.5

6 |13362 1 |wEe m = HOOK DRIVING SHAFT LOCK RATCHET
7 123634 1 |Eefigy fiE#RoHial POSITION SCREW 1/4X28 L=6.0

8 |23637 1 |BLRL 1EHRL SET SCREW 1/4X28 L=15

9 113045 1 |#E&EEe LR TG LOCK STUD SOCKET

1013047 1 |iRARE LR R TYY LOCK STUD SPRING

11|13046 1 |izH# BLARE LOCK STUD

12 (15076 1 |HOH Y PIN

1313049 1 | MgfRE TE#hs— HOOK DRIVING SHAFT COLLAR

14 (13050 2 |Bg T#h>—1k SET SCREW 13/64X32 L=2.5

1513029 1 | TFHHE (B TEARIL () HOOK DRIVING SHAFT BUSHING (REAR)
16110767 1 |HEBERRYE [T#A2IL(#) R SET SCREW 1/4X32 L=45

17(13424-01 | 1 |TR®® TR —1)— LOWER PULLEY

1810574 1 |RHRIR =)=y 5 PULLEY SPRING FLANGE

19110581 1 By R EEER) SET SCREW 7/32X32 L=7.0 (FOR LEVER HINGE STUD)
2010581 1 |BY IEhC(exoEVA) SET SCREW 7/32X32 L=7.0 (FOR HINGE PIN)
2110616 1 | F8ED TR —)—H % SAFETY CLUTCH LOCKING LEVER
2210613 1 |EDE FTARIMT—)—$#£t> [LEVER HINGE STUD

23110611 1 |EDIWE TR -5 SAFETY CLUTCH COLLAR

2410612 2 |\ EHRl SCREW 1/4X32 L=105

2510615 1 | FeiRE TFTARILMT—1)—iRIE4a  |SAFETY CLUTCH LOCKING LEVER SPRING
26 (10614 1 |44 EvTEY HINGE PIN

27110619 1 | FiewE FTARWST—1)—A T4 | THROW-IN LATCH SPRING

28 (10617 1 | TG TARILET—1)— T SAFETY CLUTCH RATCHET

29 (25626 1 | THNERES TFTARILNT—1)—ihEEE  |RATCHET CONNECTION LINK
30(10620 1 | FRHOHE TARILT—)—BYE> [THROW-IN LATCH PIN

3310656 1|8 HRE BOBBIN

34 |13086 1 |Iei (LHE) A= ($8) HOOK COMPLETE

35(13086-01 | 1 |SAEEEE sth< HOOK

36(16291-03 | 1 |RIEEIPER e HOOK GIB

37|16407-04 | 2 |IBERY AATHZIERLE HOOK GIB SCREW

38|10655-02 | 1 [EEE Ah~ BOBBIN CASE

39016291-07 | 1 |BskesE HBFIER BOBBIN CASE TENSION SPRING
4016291-08 | 1 |BEBEEEEL |RAFEREAFRL TENSION REGULATING SCREW
41)16407-11 | 1 |BEREL FEFEhe SCREW

42 (13087 1 |REEEEE hvik HOOK SET SCREW 3.4X36 L=220
43|13041C 1 |2 DiEElR @i|F—TF—hHviR (#l) |OPENER & HOOK WASHER COMPLETE
44 | 13041 1 |[BRSED REVHS—RA—T+— |BOBBIN GASE OPENER

45 |13042 1 |betEH H7ilR HOOK WASHER

46 |13040 1 |8k A BOBBIN CASE LEVER ECCENTRIC BLOCK
4713038 1 |2E%QETIiR +—TF—ER LEVER FULCRUM W/STUD

48 | 8040 (354 X 1o SCREW 9/64X40 L=8.0

49 (13464 1 |HE#Re h<x4d HOOK SADDLE

50 (13081 1 |is JI)Lb OIL FELT

51| 0148-A 1 |8 ZIILE(FLE3X10) OIL FELT

52 (13717 1 8] (K IERUEE) SCREW 13/64X32 L=16.5

53 (13036 1 |2 (') U GE) SCREW 13/64X32 L=12.0

54 |13037 2 |3AE , Jyisar— WASHER

55 13034 1 | e HOOK BEVEL GEAR
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Thread tension
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Thread tension

[ REMNT. REFEIER

No. | BHSHE |#E TH2R & 2 DESCRIPTION
PARTS No|QTY

1 | 10709 1 35T HRILHE ARM SPOOL PIN

2 | 10681 1 |IRz il <10 SET SCREW 3.4X36 L=6.5

3 | 10680 1 |=3LE%T =2A&HE THREAD RETAINER

4 | 10682 1 | BT AAE (L) THREAD GUIDE (UPPER)

5 | 10683 1 |ET SR b)) THREAD GUIDE (MIDDLE)

6 | 10685 3 [IRg iEdals SCREW 3.4X36 L=6.5

7 | 10759-A 1| F&T mARENCF) THREAD GUIDE (LOWER)

g | 10760 1 i JI)Lk FELT

9 | 19421C-A | 1 |[BEEREH Rt TENSION BRACKET COMPLETE
10 | 19421 1 BEER A F TENSION BRACKET

11 ] 10793 1 |MA%SE 2P LHHERE TENSION RELEASE PIN

12 | 19531 2 |1EEAR FF+Fm TENSION DISC

13 | 19532 1 |3BR #L—m TENSION RELEASE WASHER

14 | 19533 1 |EZRBE BERT) T (P1.4) TENSION SPRING (¢ 1.4)

15 | 28206 0y A—LyhAbysi— NUT WASHER

16 | 19513 1 [EEHES B—LwkFyk TENSION THUMB NUT 1/4X40
17 | 10678 I V57 5K TENSION RELEASE PLATE

18 | 19422 2 REARET #DHHIREEE HINGE SCREW 9/64X40

19 | 10561 1 |9RE il -1V SCREW 11/64X40 L=8.5

20 | 10720 1 [R&IRES 2RBHHEV(E) TENSION RELEASE LEVER ROD
21 | 19512 1 |D&RBET REIRT 5 HE TENSION CONTROLLER STUD
22 | 10545 1 |Be ilat ~1 8 SET SCREW 11/64X40 L=14

23 | 10689 1 |D%RBE FREIRT)G THREAD TAKE-UP SPRING

24 | 10694 1 |3E ZEm THREAD CONTROLLER DISC
25 | B118319 1 |9R Il (%) SCREW 3/32X56 L=6.0

26 | 19534 1 |RieEs O—Lwk+yk TENSION THUMB NUT

27 | 10690 1 BEER AT G% TAKE-UP SPRING STOP

28 | 10650 1 |y il =1 SCREW 3.4X36 L=6.0

29 | 19474C 1 | ESERE L BER T | TENSION BRACKET COMPLETE

_16_




FlaEabn / R UERE

Feed reversing lever




FIgEgD /
Feed reversing lever

B Lt

No. | SHSIE |#= B BR fn A DESCRIPTION
PARTS No|QTY 4

1 13409C 1 EEMSSmEE  |EY Ovksa (#8) FEED ROD (5 PARTS) COMPLETE
2 | 10722 1 Imis JIILb OIL FELT

3 | 10723 1 |G ipE JI)LMER OIL FELT STOPPER

4 | 19508 2 |¥RH FEYhLIERL SET SCREW 1/4X40 L=55

5 | 11069 1 |3Bia EYOYRERTIILE OIL FELT

6 | 27177 1 |B 1E+al (K) SCREW M5X0.8 L=16.0

7 | 13412 2 |His JIILk OIL FELT

8 | 8044 2 |B JI)LbERL SCREW 1/8X44 L=3.3

9 | 13407 1 |NmE AR SUPPORTING BUSHING

10 | 13387 1 | Eichine EE AL () ARM SHAFT BUSHING (MIDDLE)
11 | 19415 1 |8y Rt SCREW 1/4X28 L=20.0

12 | 4113 1 |88 IEFvk NUT 1/4X28

13 | 10571 1 |Fe tHhl SET SCREW 6.75X24 L=20.0

14 | 10725 1 I3 ZI)Lk OIL FELT

15 | 13415 1 | ERiEsEY LA—Erl FEED REGULATING LEVER

16 | 13418 1 [EBRPHIR YR E STITCH LENGTH PLATE

17 | 7041 4 By 1Rl SCREW 1/8X44 L=7.0

18 | 13417 1 EeEneE UL TAC ) FEED ADJUSTING PIPE

19 | 13416 1 RIEES o—Lwhk KNURLING TOOL

20 | 8157 1 | A SPRING

21 | 8158 1 ek mR—IL BALL

22 | 18027 1 B IBER EYREE L/ — FEED REVERSE LEVER

23 | 18028 2 | 1ERLC () SET SCREW M5X0.8 L=5.0

24 | 10806 1 |FAErRE INBHLIN—R T4 FEED REVERSE LEVER SPRING
25 | 13419 1 [ ATY G5 SPRING HOOK

26 | 15076 1 |HOH B> PIN
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Accessories

No. | 5SS |#E SHESBEIR ih £ DESCRIPTION
PARTS No|QTY ;

1 | NO122 3 |BEf ppx17#292 |8t DPX17 #22 NEEDLE DP X 17 #22

2 | 10656 6 [EN RE> BOBBIN

3 | 8124 1| £=—JLh/— MACHINE COVER

4 | 8132-B 1|8 FEO)  |BRE(Fevi) ACCESSORIES PACK

5 | 19473 1 |H38ED) +FRSA/3— SCREW DRIVER (CROSS TYPE)
6 | 8121 1 |8Be) v RS 75— (1]\) SCREW DRIVER (SMALL)

7 | 8120 1 | ) () RZA 78— () SCREW DRIVER (MIDDLE)

g | 8118 1 [BETD (K RSA/3—(XK) SCREW DRIVER (LARGE)

9 | 19462 1 |[MELSERF AL T DOUBLE HEAD WRENCH

10 | 19457 1 |ARRAIRE (2. 5mm |[RALF (253) HEXAGON WRENCH (2.5MM)

11 | 19458 1 |RAREBRT Bmm  [RALTF (33Y) HEXAGON WRENCH (3 MM)

12 | 13079 1 |EEHE &Y CHAIN (1000 M/M)

13 | 8123 1 WL P OIL WITH OILIER

14 | 19465 1 |5LesANE &y BOBBIN WINDER COMPLETE
15 | 13089 1 | 52 OIL PAN

16 | 13440 8 |y IERL SCREW M6X1 L=12.0

17 | 13388-A (I [2317:-94% B L MG X 1 SCREW M6X1 L=20.0

18 | 13008 1 |2E i qr— WASHER

19 | 13438 1 |ER R—2 MACHINE BASE

20 | 13436 1 |BE PR BED HINGE

21 | 13006 1 |$iE fi2 BED CLAMP

22 | 19403 1 |9y h¥iERl HINGE SCREW 1/4X28 L=54
23 | 13096 4 |SEELERE m/pal 5/16X18 L=75 SCREW 5/16X18 L=75

24 | 13096-W | 4 [&E Dyl — WASHER

25 | 13096-N | 4 |28 Fwk NUT 5/16X18

26 | 13098 1 |BHIREHE &Ltk PEDAL COMPLETE

27 | 35254 (I b52283 1 han #RiLtyk THREAD UNWINDER COMPLETE
28 | 19459 1 |PANABIRE (4om) [ARALTF 43)) HEXAGON WRENCH (4 MM)
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Parts available at extra charge
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Belt cover
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Finger guard Synchronizer support rod
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Parts available at extra charge

RHEFR / NJLMT—F

Belt cover

SHSh |#=E SR

PARTS No|QTY

A %

DESCRIPTION

1 | 13432C 1 |ise e AL —E (M) A BELT GUARD COMPLETE (A)
2 | 13420C 1 |E2i e (1B AILRH—E (#) B4 BELT GUARD COMPLETE (B)
3 | 13427 2 |EeENR 4B BELT GUARD SET PLATE
5 | 6339 2 |R# 1E4al SCREW 1/8X44 =40
g | 10559 1 | fl 1M SCREW 4.5X32 L=8.0
7 | 11162 1 By I 1M SCREW 3.4X36 L=5.4
g | 14024 2 |y 1E4al SCREW 3/16X32 L=9.5
g | 16287 2 |38 s — WASHER
10 | 50103 2 |IRE patly NUT
11 | 10561 2 | ERL(CF) SCREW 11/64X32 L=6.5
12 | 11142 2 |#E iy — WASHER
15 | 13429 1 PGP EKENR RV —F @Bk BELT GUARD (BOTTOM) SIDE COVER
16 | 13428 1 B SE5%ENR ARJLEA—F#EAH —F BELT GUARD (BOTTOM) COVER
17 | 11830 1 |Rg B4l SCREW
19 | 15081 4 |RIRZ Al WOOD SCREW
20 | 11142 4 |28 Frisn— WASHER
PSR/ DAV H—H—Fk
Finger guard
No. | BH-ESTS %= TSR & 2 DESCRIPTION
PARTS NolQTY
21 | 19470 1 |22 T4 H—H—K FINGER GUARD
22 | 10677 1 (3B Fupdedr— WASHER
23 | 10749 1 | Z2REeRY |SMHER LGN -FNE) | SCREW 3.4X36 L=11 (FOR FINGER GUARD)
Kithessett / BmHI/BEAHE
Synchronizer support rod
No. | BH-SIE |[#E L2 & % DESCRIPTION
PARTS NoQTY
BERGE NI —FELE FOR MACHINE WITHOUT BELT GUARD
25 | 17372 1 |[HMBSE AT BHIBEXAE SYNCHRONIZER SUPPORT ROD
26 | 50409 1 B8 Fub NUT
BRmE AL —F{tER FOR MACHINE WITH BELT GUARD
27 | 30168 1 [AENSSENAT BHBEZAE SYNCHRONIZER SUPPORT ROD
28 | 50409 2 |BRE Fuk NUT
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SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.jp./
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